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samronis.  FCC RF Test Report

Report

No. : FG361223A

EIRP PSD / 80M

Conducted PSD(dBm/MHz)

64QAM L M H
AntO 1.6 2.44 2.29
Antl 2.28 2.88 2.52

AntO+Antl 4.96 5.68 5.42
EIRP PSD (dBm/MHz)
64QAM L M H
AntO+Antl 9.96 10.68 10.42
Limit 20dBm / MHz
Result Pass
Conducted PSD(dBm/MHz)

256QAM L M H
AntO 15 2.63 2.38
Antl 2.4 2.66 2.42

AntO+Antl 4.98 5.66 541
EIRP PSD (dBm/MHz)
256QAM L M H
AntO+Antl 9.98 10.66 10.41
Limit 20dBm / MHz
Result Pass
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samronis.  FCC RF Test Report Report No. : FG361223A

FR1 Part 96 n48 / 80OMHz
ANTO 64QAM
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samronis.  FCC RF Test Report Report No. : FG361223A

FR1 Part 96 n48 / 80OMHz
ANT1 64QAM
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samronis.  FCC RF Test Report Report No. : FG361223A

FR1 Part 96 n48 / 80OMHz
ANTO 256QAM
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samronis.  FCC RF Test Report Report No. : FG361223A

FR1 Part 96 n48 / 80OMHz
ANT1 256QAM

Lowest Channel / FullRB Middle Channel / FullRB
(Soearmn | SRGANG) () fSoecrom )
Ref Level 37.40 dBm Offset 17.40 dB @ RBW 1 MHz Ref Level 37.40 dBm Offset 17.40 dB @ RBW 1 MHz
[ Att 30 de » SWT 100 ms @ VBW 3 MHz Mode Auto Sweep o Att 30 dB & SWT 100 ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@ 1Rm AvgPwr (@ 1Rm AvgPwr
mi[1] 2.40 dBm m1[1] 2.66 dBm
30 dBi 3.552960 GHz| 30 dBi 3.587940 GHz
20 di 20d
10 di 10 di
M1 mi
o B
0 des 0 dBi
-10 dB 10 d
-20 dBt -20 dBi
-30 dBm- -30 dBm-
[~40aem 30dE e
-50 dB -50 dBi
-60 d -60 d
CF 3.59001 GHz 691 pts Span:O0.0 MH2z CF 3.62499 GHz 691 pts Spun:ﬂﬂ.ﬂ MH2z
1 T Ready  WHNNNNNRD W@ J )i ] Ready  UNNNNNNRD W@ J
Date: 11.JUL.2023 22:38:41 Date: 1 JUL.2023 44
Highest Channel / FullRB
Spectrum ngx
Ref Level 37.40 dBm Offset 17.40 dB @ RBW 1 MHz
o Att 30 dB @ SWT 100 ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100
@ 1Rm AvgPwr
M1[1] 2.42 dBm
30 dBm 3.622370 GHz
20 dBm
10 dBm
M1
0dem
-10 dem
-20 dBm
-30 dBm
- Bm
-50 dBm
-60 dBm
CF 3.66 GHz 691 pts Span 400.0 MHz
.
S
Read ra
[ )il ] eady [TTITTITT y
Date: 11.JUL.202 22:47:33
Sporton International Inc. (Kunshan) Page Number 1 A43 of A131

TEL : +86-512-57900158
FCC ID: WBKF2240



samronis.  FCC RF Test Report

Report

No. : FG361223A

EIRP PSD / 60M

Conducted PSD(dBm/MHz)

64QAM L M H
AntO 3.15 3.95 3.51
Antl 3.58 3.98 3.64

AntO+Antl 6.38 6.98 6.59
EIRP PSD (dBm/MHz)
64QAM L M H
AntO+Antl 11.38 11.98 11.59
Limit 20dBm / MHz
Result Pass
Conducted PSD(dBm/MHz)

256QAM L M H
AntO 2.94 421 3.5
Antl 2.86 4.03 3.67

AntO+Antl 591 7.13 6.6
EIRP PSD (dBm/MHz)
256QAM L M H
AntO+Antl 10.91 12.13 11.60
Limit 20dBm / MHz
Result Pass
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SPORTON LAB.

FCC RF Test R

eport

Report No. : FG361223A

FR1 Part 96 n48 / 60MHz

ANTO 64QAM
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SPORTON LAB.

FCC RF Test Report

Report No.

FG361223A

FR1 Part 96 n48 / 60MHz

ANT1 64QAM

Lowest Channel / FullRB Middle Channel / FullRB
Spectrum = |[ spectrum by
Ref Level 37 40 dm Offset 17.40 dB @ RBW 1 MHz Ref Level 37.40 dBm Offset 17.40 d& & RBW 1 MHz
lo Att 30 dB & SWT 100 ms & VBW 3 MHz Mode Auto Sweep | Att 30 dB & SWT 100 ms & YBW 3 MHz Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
M1[1] 3.58 dBm M1[1] 3.98 dBm
30 dBm 3.554400 GHz| 30 denm 3.599370 GHz|
20 dem 20 der
10 dem 10 de
i1 W1
e R
0de 0 dBm
-10 dBm -10 dBm
-20 dBm -20 dém
30 dB -30 dBi
I _ — — |
=0 e 30 dBm—4 T
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 3.58002 GHz 691 pts Span 300.0 MHz CF 3.62499 GHz 691 pts Span 300.0 MHz
( T T Ready  LMMMRANS W il 7 J7 ready T URNNNNNED WS y
Date: 11.JUL.2023 11:10:10 Date: 11.JUL.2023 11:29:14
Highest Channel / FullRB
Spectrum m;
Ref Level 37.40 dBm Offset 17.40 dB & RBW 1 MHz
o Att 30 dB & SWT 100 ms & VBW 2 MHz Mode Auto Sweep
SGL Count 100/100
@ 1IRm AvgPwr
M1[1] 3.64 dBm|
30 dBm 3.643940 GHz
20 dem
10 dBm
M1
0 daém
-10 dBm
-20 dBem
-30 dBm
-40 dem
-50 dBm
-60 dBm
CF 3.66999 GHz 691 pts Span 300.0 MHz

)

11, JUL,2023

Ready

Date;

DRRERRREE A p

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: WBKF2240

Page Number

1 A46 of Al131



SPORTON LAB.

FCC RF Test Report

Report No.

FG361223A

FR1 Part 96 n48 / 60MHz

ANTO 256QAM

TEL : +86-512-57900158
FCC ID: WBKF2240
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FCC RF Test Report

Report No.

FG361223A

FR1 Part 96 n48 / 60MHz

ANT1 256QAM
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samronis.  FCC RF Test Report

Report

No. : FG361223A

EIRP PSD / 40M

Conducted PSD(dBm/MHz)

64QAM L M H
AntO 5.57 6.51 6.13
Antl 5.61 6.52 6.15

AntO+Antl 8.60 9.53 9.15
EIRP PSD (dBm/MHz)
64QAM L M H
AntO+Antl 13.6 14.53 14.15
Limit 20dBm / MHz
Result Pass
Conducted PSD(dBm/MHz)

256QAM L M H
AntO 5.39 5.64 5.53
Antl 5.23 5.57 5.61

AntO+Antl 8.32 8.62 8.58
EIRP PSD (dBm/MHz)
256QAM L M H
AntO+Antl 13.32 13.62 13.58
Limit 20dBm / MHz
Result Pass
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SPORTON LAB.

FCC RF Test Report

Report No.

FG361223A

FR1 Part 96 n48 / 4A0MHz
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Report No.

FG361223A
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Report No.

FG361223A

FR1 Part 96 n48 / 4A0MHz

ANTO 256QAM
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CF 3.67998 GHz 691 pts Span 200.0 MHz

)

Date; 16, JUL,2023

20:28:09

Ready

DRRERRREE A p
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SPORTON LAB.

FCC RF Test Report

Report No. : FG361223A

FR1 Part 96 n48 / 4A0MHz

ANT1 256QAM

Lowest Channel / FullRB Middle Channel / FullRB
Spectrum "j\:‘ Spectrum u.?
Ref Level 37 40 dm Offset 17.40 dB @ RBW 1 MHz Ref Level 37.40 dBm Offset 17.40 d& & RBW 1 MHz
lo Att 30 dB & SWT 100 ms & VBW 3 MHz Mode Auto Sweep | Att 30 dB & SWT 100 ms & YBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1rm AvgPwr (@ 1rm AvgPwr
M1[1] 5.23 dBm)| M1[1] 5.57 dBm)
30 dBm 3.557260 GHz| 30 denm 3.612540 GHz|
20 deém 20 der
10 dem: - 10 dB -
—x I
I 2 )
0de - 0 dBm
I \
-10 dBm: -10 dBm
20 dBm 20 dBm
-30 dB -30 dBi
st — S —— |
-50 dBm: -50 dBm
-0 dBm -0 dBm
CF 3.57 GHz 691 pts Span 200.0 MHz CF 3.62499 GHz 691 pts Span 200.0 MHz
( T T Ready  LMMMRANS W il 7 J7 ready T URNNNNNED WS y
Date: 19.JUL.2023 19:13:22 Date: 1%.JUL.2023 20:16:52
Highest Channel / FullRB
Spectrum m;
Ref Level 37.40 dBm Offset 17.40 dB & RBW 1 MHz
o Att 30 dB & SWT 100 ms & VBW 2 MHz Mode Auto Sweep
SGL Count 100/100
@ 1IRm AvgPwr
M1[1] 5.61 dBm|
30 dBm 3.667240 GHz
20 dBm
10 dBm gip!
(.LJW*W-WMMA\
0 daém
-10 dBm
-20 dBem
-30 dBm
! L—
[=4G-dBm
-50 dBm
-60 dBm
CF 3.67998 GHz 691 pts Span 200.0 MHz
| Read
Jil ] eady ST y
Date: 10 JUL.Z023 20:21:4(
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samronis.  FCC RF Test Report Report No. : FG361223A

26dB Bandwidth

Mode FR1 n48 : 26dB BW(100 MHz) / CP-OFDM
ANT ANTO ANT1
Mod. 64QAM 640QAM
Lowest CH 100.72 100.72
Middle CH 100.72 100.72
Highest CH 100.72 100.72
Mod. 256QAM 256QAM
Lowest CH 100.72 100.72
Middle CH 100.72 100.72
Highest CH 100.72 100.72
Mode FR1 n48: 26dB BW(90 MHz) / CP-OFDM
ANT ANTO ANT1
Mod. 64QAM 640QAM
Lowest CH 90.39 90.39
Middle CH 90.65 90.39
Highest CH 90.13 90.39
Mod. 256QAM 256QAM
Lowest CH 90.65 90.65
Middle CH 90.39 90.39
Highest CH 90.65 90.39
Mode FR1 n48 : 26dB BW(80 MHz) / CP-OFDM
ANT ANTO ANT1
Mod. 64QAM 64QAM
Lowest CH 80.35 80.12
Middle CH 80.12 80.35
Highest CH 80.12 80.12
Mod. 256QAM 256QAM
Lowest CH 80.35 80.12
Middle CH 80.12 80.12
Highest CH 80.35 80.12
Sporton International Inc. (Kunshan) Page Number 1 A4 of A131
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samronis.  FCC RF Test Report

Report No. : FG361223A

Mode FR1 n48 : 26dB BW(60 MHz) / CP-OFDM
ANT ANTO ANT1
Mod. 64QAM 640QAM
Lowest CH 60.43 60.61
Middle CH 60.61 60.43
Highest CH 60.43 60.43
Mod. 256QAM 256QAM
Lowest CH 60.43 60.43
Middle CH 60.61 60.43
Highest CH 60.61 60.96
Mode FR1 n48 : 26dB BW(40 MHz) / CP-OFDM
ANT ANTO ANT1
Mod. 64QAM 640QAM
Lowest CH 40.52 40.17
Middle CH 40.29 40.17
Highest CH 40.41 40.52
Mod. 256QAM 256QAM
Lowest CH 40.17 40.41
Middle CH 4041 40.29
Highest CH 40.75 40.29
Sporton International Inc. (Kunshan) Page Number 1 A55 of A131
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SPORTON LAB.

FCC RF Test Report

Report No. : FG361223A

FR1 n48 / 100MHz / CP-OFDM

ANTO0-64QAM

ANT1-64QAM

Lowest Channel

Lowest Channel

Spectrum3 (&) .

® .

Spectrum 3

Ref Level 35,10 dom  Offset 9,10 dB = RBW 1 M Ref Level 39.10 dém  Offset .10 db = RBW 1 M
S0dE SWT  28.5ps @ VBW 3IMHz  Mode Auto FFT Att SOdE  SWT  23.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Mzx
Mi[1] 10.28 dBm)| Mi[1] 9.21 dBm)|
a0 3.562080 GHz 20 o 52240 GHz
ndB 26.00 dB ndB 26.00 dB
20 Bw 100.720000000 MHZ 20 d8: Bw 100.720000000 MHz
| Q factar a5.4 Q factar 35.9)
10d pan ) e = 7 104d ¥ :
P A A A e AT A N Mg s e p A
LELL { 0 dém L\
104 ; o T |
| Ak i | 1
G LY W N2 B S oW T
-30 di
40 df 40 d
-0 50
CF 8.6 GHz 691 pts Span 200.0 MHz CF 3.6 GHz 691 pts Span 200.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.56208 GHz 10.28 dBm nd8 down 100.72 MHz M1 1 3.55224 GHz 9.21 dBm nd8 down 100.72 MHz
T1 1 3.54964 GHz -15.96 dbm nde 26.00 d& T1 1 3.54864 GHz -16.08 dBm nde 26.00 d8
T2 1 3.65036 GHz -17.25 dBm Q factor 4 T2 1 3.65036 GHz -17.53 dBm Q factor
—
)| Ready A p L J Ready

ANTO0-64QAM

ANT1-64QAM

Middle Channel

Middle Channel

Specnms o ) (7]

Spectrum 3

®]

Ref Level 35,10 dém  Offset 9,10 db & RBW 1 MHz Ref Level 39,10 dém  Offset 9.10 dB & RBW 1 MHz
50d3  SWT 28.5p: @ VBW 3 MHz  Mode Auto FFT Att 50ds  SWT 28.5p: @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
CZETEN] 11.65 dBm| Mil1] 11.45 dBm|
30 dbm 3.586210 GHz| a0 dam 3.624990 GHz|
ndp 26.00 dB)| ndB 26.00 dB)|
20 dBm By 100.720000000 MHz 20 dBrm B 100.720000000 MHz
tha Q factor 35.6 o Q factor 36.0
L4
10 dem I Lt A R e 10 dam =T AT A AT T,
. f | . | \
104 = ‘E. 10 d T
‘ [ p ] |
e S wiT R [Ty L v P e pEQ AR e 2V (ST e e
a0 d -0 d
40 o -40 di
-s0 -s0
CF 3.62499 GHz 691 pts Span 200.0 MHz CF 3.62499 GHz 691 pts Span 200.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value ¥-value |__Function | n Result |
ML 1 3.58621 GHz 11.65 dem ndB down 100.72 MHz [ 1 3.62458 GHz 11.45 dem gk down 100.72 MHz
T1 1 3.57463 GHz -14.15 dBm nd8 26.00 dB T1 1 3.57463 GHz -17.81 dBm nds 26.00 dB
T2 1 3.67535 GHz -15.45 dBm Q factor 35.6 T2 1 3.67535 GHz -15.08 dBm Q factor 36.0
L i )i Ready s 4 L )i ] Ready s 4

ANTO0-64QAM

ANT1-64QAM

Highest Channel

Highest Channel

Specnms o ) (7]

Specnms O (7]

Ref Level 3910 dim  Offset 9,10 0B w RBW 1 MHz Ref Level 33.10 dbm  Offset 9,10 0B @ RBW 1 MHz
Att 50d8 SWT 26.5us @ VBW 3MHz  Mode Auto FFT Att S0d3 SWT  26.5us @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1Pk Max [0 17 Max
mi[1] 11.66 dBm)| M1[1] 11.43 dBm)|
20 dBm 3.607140 GHz| 20 dBm 3.642450 GHz|
nd 26.00 dB)| ndB 26.00 dB|
20 dBm By 100.720000000 MHz 20 dem By 100.720000000 MHZ
[ Q factor 35.8 Q factor 36.2)
10 dBm Bt 5 e v ,& 10.dam = = v % —
rm e T T Sl R ) f T v AT TP oy R
| F '1 “ F "
| i ] {
4 ] "
20 R e e o A A o YEy Ay T T ey Y Lo v
30 d -30 di
40 i =40 di
-50 -50
CF 3.64998 GHz 691 pts Span 200.0 MHz CF 3.64998 GHz 691 pts Span 200.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | jon Result |
M1 1 3.60714 GH2 11.66 deém ndB down 100.72 MHz M1 1 3.64245 GH2 11.43 dém ndB_down 100.72 MHz
T 1 3.50962 GHz -13.62 dBm nds 26.00 dB 1 1 3.50962 GHz -14.07 dBm ndB 26.00 d8
T2 1 3.70034 GH2 -16.51 dBm Q factor 35.8 T2 1 3.70034 GH2 -17.84 dBm Q factor 36.2
— —
L J Ready (] 4 L J Ready [ a 4
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SPORTON LAB.

FCC RF Test Report

Report No. : FG361223A

FR1 n48 / 100MHz / CP-OFDM

ANTO-256QAM

ANT1-256QAM

Lowest Channel

Lowest Channel

Specnms o ) (7]

Specnms O (7]

Ref Level 35,10 dém  Offset 9,10 db & RBW 1 MHz Ref Level 39,10 dém  Offset 9.10 dB & RBW 1 MHz
50dE  SWT 28.5us @ VBW 3MHz  Mode Auto FFT Att 50ds  SWT 28.5p: @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
CZETEN] 10.83 dBm)| Mil1] 10.51 dBm|
30 dbm 3.586110 GHz| a0 o 3.626050 GHz|
ndp 26.00 dB)| nde 26.00 dB)|
20 dBm By 100.720000000 MHz 20 B 100.720000000 MHz
" Q factor 35.6 Q fagtpr 36.0
Y d
1o dem e P AT o oo AT W i n N E TN P AV B, SN S VT P
o ] f
104 -f 10 d -
AR BT TRAA] ol 2P dpn oA QT =Ty
a0 d -0 d
40 o -40 di
-s0 -s0
CF 3.6 GHz 691 pts Span 200.0 MHz CF 3.6 GHz 691 pts Span 200.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value ¥-value |__Function | ion Result |
ML 1 3.58611 GHz 10.83 dem ndB down 100.72 MHz [ 1 3.62605 GHz 10.51 dbm gk down 100.72 MHz
T1 1 3.54064 GHz -16.70 dBm nde 26.00 dB T1 1 3.54064 GHz -16.92 dBm nde 26.00 dB
T2 1 3.65036 GHz -17.95 dBm Q factor 35.6 T2 1 3.65036 GHz -17.22 dBm Q factor 36.0
L )| Ready [ ] 4 L ] Ready A 4

ANTO-256QAM

ANT1-256QAM

Middle Channel

Middle Channel

Specnms o ) (7]

Specnms O (7]

Ref Level 35,10 dém  Offset 9,10 db & RBW 1 MHz Ref Level 39,10 dém  Offset 9.10 dB & RBW 1 MHz
50dE  SWT 28.5us @ VBW 3MHz  Mode Auto FFT Att 50ds  SWT  28.5us @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
CZETEN] 10.97 dBm)| Mil1] 10.54 dBm|
30 dbm 3.600680 GHz| a0 o 3.587360 GHz|
ndp 26.00 dB)| nde 26.00 dB)|
20 dBm By 100.720000000 MHz 20 B 100.720000000 MHz
1 Q factor 35.7 Q factor 35.6
Y de
10 dam I[-f VA T oS T s T T ‘w\] e AT A T I T fwﬁ'\
| l l n |
104 - - 10 d -
.J‘ Y i
20 el A i |
ey 7 Fd e AT T Gl e vy W5 AW T e
a0 d -0 d
40 o -40 di
-s0 -s0
CF 3.62499 GHz 691 pts Span 200.0 MHz CF 3.62499 GHz 691 pts Span 200.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value ¥-value |__Function | n Result |
ML 1 3.60068 GHz 10.97 dem ndB down 100.72 MHz [ 1 3.58736 GHz 10.54 dem gk down 100.72 MHz
T1 1 3.57463 GHz -16.23 dBm nde 26.00 dB T1 1 3.57463 GHz -16.77 dBm nde 26.00 dB
T2 1 3.67535 GHz -14.35 dBm Q factor 35.7 T2 1 3.67535 GHz -15.32 dBm Q factor 35.6
L i )i Ready s 4 L )i ] Ready s 4

Highest Channel

Highest Channel

Specnms o ) (7]

Specnms O (7]

Ref Level 35,10 dém  Offset 9,10 db & RBW 1 MHz Ref Level 39,10 dém  Offset 9.10 dB & RBW 1 MHz
Att 50dE  SWT 28.5us @ VBW 3MHz  Mode Auto FFT Att 50ds  SWT 28.5p: @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
CZETEN] 11.51 dBm| Mil1] 1233 dBm)|
30 dbm 3.677480 GHz| a0 o 3.681530 GHz|
ndp 26.00 dB)| nde 26.00 dB)|
20 dBm By 100.720000000 MHz 20 B 100.720000000 MHz
Q fagmr 6. Q facton1 36.6
1 d
10 dBm fw’ o AP o PR T PR, e P A Ty
“ i ] “ }
104 - T 10 d Ill
I J ) i
Ea TR e TR Py (Y, v T AR R P
a0 d -0 d
40 o -40 di
-s0 -s0
CF 3.64998 GHz 691 pts Span 200.0 MHz CF 3.64998 GHz 691 pts Span 200.0 MHz
Marker marker
Type | Ref | Trc | value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value ¥-value |__Function | ion Result |
ML 3.67748 GHz 11.31dBm ndB down 100.72 MHz [ 1 3.68153 GHz 12.33 dem gk down 100.72 MHz
T1 1 3.50062 GHz -15.50 dém nde 26.00 dB T1 1 3.50062 GHz -16.33 dBm nde 26.00 dB
T2 1 3.70034 GHz -18.10 dBm Q factor 36.5 T2 1 3.70034 GHz -18.44 dBm Q factor 36.6
L i )i Ready s 4 L )i ] Ready s 4

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: WBKF2240
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SPORTON LAB.

FCC RF Test Report

Report No. : FG361223A

FR1 n48 / 90MHz / CP-OFDM

Spectrumz (| L Spectrumz (| b
Ref Level 16,10 dim  Offset 16,10 6B = RBW 1 MHZ Reflevel 35.10 dém  Offset 16.10 db & RBW 1 MMz
o Att 30d8 SWT  246ps @ VBW 3MHz  Mode Auto FFT o Att 30d8 SWT  246ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
Mi[1] 11.30 dBm| M1[1] 11.10 dBm)
30 dém 3.570270 GHz| 30 dBm 3.571580 GHzj
) nde 26.00 dB) ) ndB 26.00 db|
20 Bw 90.390000000 MHZ| 20 Bw 90.390000000 MHZ|
r" Q factor 39.5] v Q factor 39.5]
10d y = 10 < T ~ i ey F i
T ATV N Loy ¥ ST R ny g e PUl AV e v s LTV )
W WA
o d I 0 d E
10 d [ -10 df IT
-20 | -20 |[
R W T (. ] NTERYY T Sy AP tr o o]
40
-0 d -Sod
-60 -60
OF 8.59502 GHz 691 pts Span 180.0 MHz CF 0.59502 GHz 691 pts Span 180.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue ¥-value Function | Function Result |
M1 1 3.57027 GHz 11.30 dBm ndé down 90.39 MH2 M1 1 3.57158 GHz 11.19 dBm nd8 down 90.39 MHz
T1 1 3.54969 GHz -16.76 dBm nda 26.00 dB 1 1 3.54969 GHz -13.68 dBm nda 26.00 d&
T2 1 3.64009 GHz -10.96 dBm Q factor 39.5 T2 1 3.64009 GHz -12.67 dBm Q factor 39.5
i il
L )i ] Ready CEEETE ] 4 L I )j Ready yi
G
Spectrumz (| Y Spectrumz (|
Ref Level 16,10 dim  Offset 16,10 6B = RBW 1 MHZ Reflevel 35.10 dém  Offset 16.10 db & RBW 1 MMz
o Att 30d8 SWT  246ps @ VBW 3MHz  Mode Auto FFT o Att 30d8 SWT  246ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
Mi[1] 11.51 dBm| M1[1] 10.96 dBm)
30 dém 3.644010 GHz| 30 dBm 3.589300 GHzj
) nde 26.00 dB) ) ndB 26.00 dB|
20 By 90.650000000 MHZ| 20 - B 90.390000000 MHz
Q ghctor +0.2) ; Lt Q factor 39.7]
104 TR A o e A § 1 P wTr NI ETEi ey
o d ff 0 d f
10 o T 10 di |
{ 'f
-z0 ' -20 }‘
R =P LN WAV =Y AT
-40
50 df -0 d
&0 -60
OF 0.62499 GHz 691 pts Span 180.0 MHz CF 0.62499 GHz 691 pts Span 180.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1 3.64401 GHz 11.51 dBm ndé down 90.65 MHz M1 1 3.5893 GHz 10.96 dBm nd8 down 90.39 MHz
T1 1 3.57966 GHz -15.56 dBm nda 26.00 dB 1 1 3.57966 GHz -18,22 dBém nda 26.00 d&
T2 1 3.67032 GHz -15.82 dBmm Q factor 40.2 T2 1 3.67006 GHz -11.73 dBm Q factor 39.7
i il
L JL J Ready 4 L JU ] Ready )
Spectrumz (| L Spectrumz (| b
Ref Level 16,10 dim  Offset 16,10 6B = RBW 1 MHZ Reflevel 35.10 dém  Offset 16.10 db & RBW 1 MMz
o Att 30d8 SWT  246ps @ VBW 3MHz  Mode Auto FFT o Att 30d8 SWT  246ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
Mi[1] 12.02 dBm)| 10.83 dBm)
30 dém 3.639880 GHz| 30 dBm 3.646910 GHz|
) nde 26.00 dB) ) 26.00 dB|
20 B 90.130000000 MHZ 20 ” 90.390000000 MHz
Q factar +0.4 !‘ 40.9]
10 d urs SAv vy ) 10 di 0 T T o
P} e e S AL e VN ST FarT Wy AUy
o d I‘ 0 d
1 f
10 d I3 10l T
‘ v
-20 J 20 i]
AR AR i |77 SRR (VT LT Pt S iy
40
50 df -0 d
-60 -60
OF 3.65499 GHz 691 pts Span 180.0 MHz CF 0.65499 GHz 691 pts Span 180.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 3.63988 GHz 12.02 dBm ndé down 90.13 MHz M1 1 3.64691 GHz 10.83 dBm nd8 down 90.39 MHz
T1 1 3.60992 GHz -10.46 dBm nda 26.00 dB 1 1 3.60966 GHz -15.08 dBm nda 26.00 d&
T2 1 3.70006 GHz -11.65 dBm Q factor 40.4 T2 1 3.70006 GHz -11.81 dBm Q factor 40.3
i il
L JL J Ready 4 L JU ] Ready )

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: WBKF2240
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SPORTON LAB.

FCC RF Test Report

Report No. : FG361223A

FR1 n48 / 90MHz / CP-OFDM

ANTO-256QAM

ANT1-256QAM

Lowest Channel

Lowest Channel

Spectrum 2 @]

(=)

Spectrum 2 @]

(=)

Ref Level 16,10 dim  Offset 16,10 6B = RBW 1 MHZ Reflevel 35.10 dém  Offset 16.10 db & RBW 1 MMz
o Att 30ds SWT 246 ps @ VBW 3MHz  Mode Auto FFT o Att 30ds SWT  246ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
Mi[1] 11.31 dBm| M1[1] 11.24 dBm)
30 dém a 50 GHz| 30 dem 6730 GHz|
nde 26.00 dB) . ndB 26.00 db|
20d B 90.650000000 MHZ| 20 " B 90.650000000 MHZ
Q factor 39.4] ; ! Q factor 39.2]
1od PV W e T ey o 10 T P NATEA v ST Sy P W
; ! I . |
10 df T4 10 di .
20 l) Jl\ -20 Jil
A A AT TN ST | [ Ty
40
50 df -0 d
-60 -60
OF 8.59502 GHz 691 pts Span 180.0 MHz CF 0.59502 GHz 691 pts Span 180.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 3.55855 GHz 11.31 dBm ndé down 90.65 MHz M1 1 3.55673 GHz 11.24 dBm nd8 down 90.65 MHz
T1 1 3.54969 GHz -12.62 dém nda 26.00 dB 1 1 3.54560 GHz -15,36 dBm nda 26.00 d&
T2 1 3.64035 GHz -14.45 dBm Q factor 39.3 T2 1 3.64035 GHz B9 dBm Q factor 39.2
il il
L )i ] Ready CEEETE ] 4 L I )j Ready 4

ANTO-256QAM

ANT1-256QAM

Middle Channel

Middle Channel

(=)

Spectrum 2 @]

Spectrum 2 @]

(=)

Ref Level 16,10 dim  Offset 16,10 6B = RBW 1 MHZ Reflevel 35.10 dém  Offset 16.10 db & RBW 1 MMz
o Att 30d8 SWT  246ps @ VBW 3MHz  Mode Auto FFT o Att 30ds SWT  246ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
Mi[1] 11.82 dBm| M1[1] 11.96 dBm)
30 dém 3.651040 GHz| 30 dem 3.612750 GHz|
nde 26.00 dB) . ndB 26.00 dB|
20 d Bw 90.390000000 MHZ| 20 Bw 90.390000000 MHZ|
Q facter 4.4 p I Qfe 40.0)
104 Pk vty e o G [P ey 10 P T ey
- ﬁ i - E;
-10 df - [’ 10 df T.l,
20 [] i -20 |
\
d L i
A AT ATy L P o] ol o B ey LW Ay Lyp—
40 -40
50 df -0 d
&0 -60
OF 0.62499 GHz 691 pts Span 180.0 MHz CF 0.62499 GHz 691 pts Span 180.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 3.65104 GHz 11.82 dBm ndé down 90.39 MH2 M1 1 3.61275 GHz 11.96 dBm nd8 down 90.39 MHz
T1 1 3.57966 GHz -12.08 dém nda 26.00 dB 1 1 3.57966 GHz -12,71 deém nda 26.00 d&
T2 1 3.67006 GHz -10.90 dBm Q factor 40.4 T2 1 3.67006 GHz -10.35 dBm Q factor 40.0
il il
L JL J Ready 4 L JU ] Ready )
Spectrumz (| L Spectrumz (| b

Ref Level 36.10 dém  Offset 16.10 df & RBW 1 MHz

Ref Level 36.10 dém

Offset 16.10 dB & RBW 1 MHz

o Att 30ds SWT 246 ps @ VBW 3MHz  Mode Auto FFT o Att 30ds SWT  246ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
MI[1] 10.53 dBm)| M1[1] 12.01 dBm]
30 dém 3.624770 GHz| 30 dem 3.639620 GHz|
nde 26.00 dB) . ndB 26.00 dB|
20 d Bw 90.650000000 MHZ| 20 Bw 90.390000000 MHZ|
Mf Q factar +0.0| p 2 Q factor 40.9]
nd I TF T O Y W TYS Y ST T -41 10 NGTAW AV TAS W 2w vor e ST e e oy Y
v lr va \
10 df I }l 10 df ,|
20 " L -20 JI
] i %
A A I YT S P LTI Lrafard A T I e
50 df -0 d
-60 -60
OF 3.65499 GHz 691 pts Span 180.0 MHz CF 0.65499 GHz 691 pts Span 180.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 3.62477 GHz 10.92 dBm ndé down 90.65 MHz M1 1 3.63962 GHz 12.01 dBm nd8 down 90.39 MHz
T1 1 3.60992 GHz -11.14 dBm nda 26.00 dB 1 1 3.60892 GHz -10,23 dBm nda 26.00 d&
T2 1 3.70058 GHz -16.86 dBm Q factor 40.0 T2 1 3.70032 GHz -15.98 dBm Q factor 40.3
i il
L JL J Ready 4 L JU ] Ready )

Sporton International Inc. (Kunshan)
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Report No. : FG36
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FR1 n48 / 80MHz / CP-OFDM

ANTO0-64QAM

ANT1-64QAM

Lowest Channel

Lowest Channel

Spectrumz (| L Spectrumz (| b
Ref Level 16,10 dim  Offset 16,10 6B = RBW 1 MHZ Reflevel 35.10 dém  Offset 16.10 db & RBW 1 MMz
o Att 30d8 SWT  22.7ps @ VBW 3MHz  Mode Auto FFT o Att 0ds SWT  227ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue ¥-value Function | Function Result |
M1 3.56801 GHz 10.82 dBm ndé down 80,35 MHz M1 1 3.56547 GHz 11.95 dBm nd8 down 80.12 MHz
T1 1 3.54972 GHz -14.64 dBm nda 26.00 dB 1 1 3.54995 GHz -12,99 dBm nda 26.00 d&
T2 1 3.63007 GHz -13.47 dBm Q factor 44.4 T2 1 3.63007 GHz -12.08 dBm Q factor 44.5
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o Att 30d8 SWT  22.7ps @ VBW 3MHz  Mode Auto FFT o Att 0ds SWT  227ps @ VBW 3MHz  Mode Auto FFT
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Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue ¥-value Function | Function Result |
M1 1 3.60554 GHz 12.25 dBm ndé down 80,12 MHz M1 1 3.59304 GHz 11.80 dBm nd8 down 80.35 MHz
T1 1 3.56483 GHz -12.52 dém nda 26.00 dB 1 1 3.5847 GHz -16.35 dBm nda 26.00 d&
T2 1 3.66505 GHz -13.01 dBm Q factor 45.0 T2 1 3.66505 GHz -13.82 dBm Q factor 44.7
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o Att 30d8 SWT  22.7ps @ VBW 3MHz  Mode Auto FFT o Att 0ds SWT  227ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X%-walue Y-value | Function | Function Result Type | Ref | Tre | X%-walue ¥-value Function | Function Result |
M1 3.67389 GHz 11.55 dBm ndé down 80,12 MHz M1 1 3.62388 GHz 11.62 dBm nd8 down 80.12 MHz
T1 1 3.61094 GHz -12.03 dém nda 26.00 dB 1 1 3.61994 GHz -13.01 dBm nda 26.00 d&
T2 1 3.70006 GHz -13.25 dBm Q factor 45.9 T2 1 3.70006 GHz -13.08 dBm Q factor 45.2
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Ref Level 16,10 dim  Offset 16,10 6B = RBW 1 MHZ Reflevel 35.10 dém  Offset 16.10 db & RBW 1 MMz
o Att 30ds SWT 227 ps @ VBW 3MHz  Mode Auto FFT o Att 30ds SWT 227 ps @ VBW 3 MHz  Mode Auto FFT
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Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1 3.59696 GHz 10.76 dBm ndé down 80,35 MHz M1 1 3.5738 GHz 11.08 dBm nd8 down 80.12 MHz
T1 1 3.54972 GHz -16.26 dBm nda 26.00 dB 1 1 3.54595 GHz -14,48 dBm nda 26.00 d&
T2 1 3.63007 GHz -13.67 dBm Q factor 44.8 T2 1 3.63007 GHz -11.84 dBm Q factor 44.6
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o Att 30ds SWT 227 ps @ VBW 3MHz  Mode Auto FFT o Att 30ds SWT 227 ps @ VBW 3 MHz  Mode Auto FFT
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Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1 3.60068 GHz 12.15 dBm ndé down 80,12 MHz M1 1 3.64699 GHz 11.36 dBm nd8 down 80.12 MHz
T1 1 3.56483 GHz -11.96 dBm nda 26.00 dB 1 1 3.58483 GHz -11.91 dBém nda 26.00 d&
T2 1 3.66505 GHz -13.10 dBm Q factor 44.9 T2 1 3.66505 GHz -12.07 dBm Q factor 45.5
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o Att 30ds SWT 227 ps @ VBW 3MHz  Mode Auto FFT o Att 30ds SWT 227 ps @ VBW 3 MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 3.65305 GHz 11.51 dBm ndé down 80,35 MHz M1 1 3.62434 GHz 12,38 dBm nd8 down 80.12 MHz
TL 1 3.61871 GHz -15.38 dém nda 26.00 dB T1 1 3.61994 GHz -13,69 dBm nda 26.00 d&
T2 1 3.70006 GHz -14.32 dBm Q factor 45.5 T2 1 3.70006 GHz -11.60 dBm Q factor 45.2
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SPORTON LAB.

FR1 n48 / 60MHz / CP-OFDM

Spectrumz (| L Spectrumz (| b
Ref Level 16,10 dim  Offset 16,10 6B = RBW 1 MHZ Reflevel 35.10 dém  Offset 16.10 db & RBW 1 MMz
o Att 0ds SWT 17ps @ VBW 3MHz  Mode Auto FFT o Att 0ds SWT 17ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 3.58454 GHz 12.11 dBm ndé down 60.43 MH2 M1 1 3.60381 GHz 11.67 dBm nd8 down 60.61 MHz
T1 1 3.5498 GHz -12.31 dém nda 26.00 dB 1 1 3.54863 GHz -16,72 dBm nda 26.00 d&
T2 1 3.61024 GHz -14.13 dBm Q factor 59.3 T2 1 3.61024 GHz -14.65 dBm Q factor 59.5
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Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1 3.60241 GHz 13.07 dBm ndé down 60.61 MHz M1 1 3.5979 GHz 13.28 dBm nd8 down 60.43 MHz
T1 1 3.59477 GHz -10.85 dém nda 26.00 dB 1 1 3.50477 GHz -10,20 dBm nda 26.00 d&
T2 1 3.65538 GHz -12.66 dBm Q factor 59.4 T2 1 3.65521 GHz -12.65 dBm Q factor 59.5
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Ref Level 16,10 dim  Offset 16,10 6B = RBW 1 MHZ Reflevel 35.10 dém  Offset 16.10 db & RBW 1 MMz
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Type | Ref | Tre | X%-walue Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 3.65992 GHz 13.17 dBm ndé down 60.43 MH2 M1 1 3.67728 GHz 14.01 dBm nd8 down 60.43 MHz
T1 1 3.63977 GHz -11.60 dBm nda 26.00 dB 1 1 3.63877 GHz -11,70 dBm nda 26.00 d&
T2 1 3.70021 GHz -13.12 dBm Q factor 60.6 T2 1 3.70021 GHz -12.28 dBm Q factor 60.8
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Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 3.56231 GHz 12.60 dBm ndé down 60.43 MH2 M1 1 3.58332 GHz 13.82 dBm nd8 down 60.43 MHz
T1 1 3.5498 GHz -14.17 dém nda 26.00 dB 1 1 3.5458 GHz -13,49 dBm nda 26.00 d&
T2 1 3.61024 GHz -11.52 dBm Q factor 58.9 T2 1 3.61024 GHz -12.10 dBm Q factor 59.3
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o Att 0ds SWT 17ps @ VBW 3MHz  Mode Auto FFT o Att 0ds SWT 17ps @ VBW 3 MHz  Mode Auto FFT
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Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 3.63367 GHz 14.38 dBm ndé down 60.61 MHz M1 1 3.62812 GHz 14.05 dBm nd8 down 60.43 MHz
T1 1 3.5948 GHz -12.20 dém nda 26.00 dB 1 1 3.50477 GHz -11.51 dBm nda 26.00 d&
T2 1 3.65521 GHz -13.06 dBm Q factor 60.0 T2 1 3.65521 GHz -11.27 dBm Q factor 60.0
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SGL Count 100/100 SGL Count 100/100
(@ 17k Max [0 37k Max
Mi[1] 12.08 dBm)| M1[1] 12.74 dBm)
30 dém 3.647590 GHz| 30 dem a.6 20 GHz|
nde 26.00 dB) . ndB 26.00 db|
20d m Bw 60.610000000 MHZ, 20 1 Bw 60.960000000 MHZ|
3 Q factor 60.2| Y - Q factor 60.0|
104 S 5 = o 104 7 = “ 8 -
! v \ [ )
o { 1 o \
f ] | |
i I I {
-20 J -20 J[ T
I y A |
v Y T ;‘E.Q/,ul_“/‘ & T DY WY Sy
-40
50 df -0 d
-60 -60
OF 3.66999 GHz 691 pts Span 120.0 MHz CF 0.66999 GHz 691 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 3.64759 GHz 12.08 dBm ndé down 60.61 MHz M1 1 3.65592 GHz 12,74 dBm nd8 down 60.96 MHz
T1 1 3.6396 GHz -14.53 dBm nda 26.00 dB 1 1 3.63943 GHz -14,79 dBm nda 26.00 d&
T2 1 3.70021 GHz -12.10 dBm Q factor 60.2 T2 1 3.70038 GHz -15.21 dBm Q factor 60.0
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Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 3.55553 GHz 14.82 dBm ndé down 40.52 MH2 M1 1 3.56491 GHz 16.08 dBm nd8 down 17 MHz
T1 1 3.54986 GHz -9.91 dim nda 26.00 dB 1 1 3.54986 GHz -.51 dbm nda 26.00 d&
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Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 3.64247 GHz 1E5.65 dBm ndé down 40.29 MH2 M1 1 3.64143 GHz 16.05 dBm nd8 down 40.17 MHz
T1 1 3.60485 GHz -9.57 dBm nda 26.00 dB 1 1 3.60485 GHz -10,72 dBm nda 26.00 d&
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50 df -0 d
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CF 3.67998 GHz 691 pts Span B0.0 MHz CF 0.67998 GHz 691 pts Span B0.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 3.66759 GHz 15.12 dBm ndé down 40.41 MH2 M1 1 3.68137 GHz 14.33 dBm nd8 down 40.52 MHz
T1 1 3.65984 GHz -11.26 dém nda 26.00 dB 1 1 3.6586 GHz -10,98 dBm nda 26.00 d&
T2 1 3.70024 GHz -10.01 dBem Q factor 90.8 T2 1 3.70012 GHz -12.66 dBm Q factor 90.9
7 i
L JL J Ready 4 L JU ] Ready )
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SPORTON LAB.

FCC RF Test Report

Report No. : FG361223A

FR1 n48 / 40MHz / CP-OFDM

ANTO-256QAM

ANT1-256QAM

Lowest Channel

Lowest Channel

Spectrum

(=)

Spectrum
Ref Level 36,10 dom  Offset 16,10 G RBW 1L MHz Reflevel 35.10 dem  Offset 16.10 db  RBW 1 MMz
o Att 30ds SWT  iL3ps @ VBW 3MHz  Mode Auto FFT o Att 30ds SWT  iL3ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
Mi[1] M1[1] 13.65 dBm)
30 dém 30 dBm 3.564670 GHz|
) nde 26.00 dB) X ndB 26.00 dB|
20 Bw 40.170000000 MHZ 20 M1 Bw 40.410000000 MHZ|
- E - . Gfagtor, 86.6) . xR o FRGEOE, 88.2|
104 " ey G@{artor ' - N L )'r ~
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50 df -0 d
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OF 8.57 GHz 691 pts Span B0.0 MHz CF 8.57 GHz 691 pts Span B0.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 3.55958 GHz 13.70 dBm ndé down 40.17 MHz M1 1 3.56467 GHz 13.65 dBm nd8 down 40.41 MHz
T1 1 3.54986 GHz -12.55 dBm nda 26.00 dB 1 1 3.54374 GHz 11,75 dém nda 26.00 d&
T2 1 3.59003 GHz -10.75 dBm Q factor BB.6 T2 1 3.59014 GHz -12.89 dBm Q factor 88.2
i il
L )i ] Ready WARRRRRN 4 L )il ) Ready 4

ANTO-256QAM

ANT1-256QAM

Middle Channel

Middle Channel

Spectrum e Spectrum
Ref Level 36,10 dom  Offset 16,10 GB = RBW 1L MHZ RefLevel 35.10 dem  Offset 16,10 db & RBW 1 MMz
o Att 30ds SWT  iL3ps @ VBW 3MHz  Mode Auto FFT o Att 30ds SWT  iL3ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
Mi[1] 566 dBm)| M1[1
30 dém 3.619550 GHz| 30 dBm
) nde 26.00 dB) ) 26.00 db|
20 /‘ Bw +0.410000000 MHZ 20 40.290000000 MHZ|
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OF 0.62499 GHz 691 pts Span B0.0 MHz CF 0.62499 GHz 691 pts Span B0.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 3.61955 GHz 15.66 dBm ndé down 40.41 MH2 M1 1 3.62105 GHz 15.35 dBm nd8 down 40.29 MHz
T1 1 3.60485 GHz -11.02 dém nda 26.00 dB 1 1 3.60485 GHz -2.70 dbm nda 26.00 d&
T2 1 3.64525 GHz -10.38 dBm Q factor 89.6 T2 1 3.64513 GHz -11.01 dBm Q factor 89.9
i il
L JL J Ready 4 L JU ] Ready )

Highest Channel

Highest Channel

(=)

Spectrum

(=)

Spectrum
Ref Level 36.10 dém  Offset 16.10 df & RBW 1 MHz Ref Level 36.10 dém  Offset 16.10 dB & RBW 1 MHz
j= Att 30ds  SWT 11.3ps » VBW 3 MHz Mode Auto FFT fo Att 30ds  SWT 11.3ps » VBW 3 MHz Mode aAuto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@1Pk Max
M1[1] 13.16 dBm| M1[1 15.14 dBmj
30 dBm 3.672920 GHz| 30 dém:
) ndB 26.00 dB| y nd@ 26.00 dB
20 Bw 40.750000000 MHZ| 20 Bw 40.290000000 MHZ|
- " D TRROE, 90.1 A N \ | A sREBE DY 91.2|
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CF 3.67998 GHz 691 pts Span 80.0 MHz CF 3.67998 GHz 691 pts Span 80.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 3.67292 GHz 13.16 dBm nde down 40.75 MHz M1 1 3.67257 GHz 15.14 dBm nd8 down 40.29 MHz
T1 1 3.6596 GHz -13.78 deém ndg 26.00 dB T1 1 3.65984 GHz -12.34 dBm ndB 26.00 d&
T2 1 3.70036 GHz -12.54 dBm Q factor 90.1 T2 1 3.70012 GHz -12.52 dBm Q factor 91.2
i ™
L JL J Ready 4 L JU ] Ready )
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samronis.  FCC RF Test Report Report No. : FG361223A

Occupied Bandwidth

Mode FR1 n48 : OB BW(100 MHz) / CP-OFDM
BW ANTO ANT1
Mod. 64QAM 64QAM
Lowest CH 97.54 97.83
Middle CH 97.54 97.83
Highest CH 97.54 97.25
Mod. 256QAM 256QAM
Lowest CH 97.83 97.25
Middle CH 97.25 97.83
Highest CH 97.83 97.83
Mode FR1 n48 : OB BW(90 MHz) / CP-OFDM
BW ANTO ANT1
Mod. 64QAM 64QAM
Lowest CH 87.21 87.21
Middle CH 87.39 87.21
Highest CH 87.39 87.39
Mod. 256QAM 256QAM
Lowest CH 87.39 87.39
Middle CH 87.57 87.57
Highest CH 87.57 87.39
Mode FR1 n48 : OB BW(80 MHz) / CP-OFDM
BW ANTO ANT1
Mod. 64QAM 640QAM
Lowest CH 77.36 77.68
Middle CH 77.20 77.36
Highest CH 77.20 77.52
Mod. 256QAM 256QAM
Lowest CH 77.68 77.52
Middle CH 77.20 77.20
Highest CH 77.36 77.20
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samronis.  FCC RF Test Report

Report No. :

Mode FR1 n48: OB BW(60 MHz) / CP-OFDM
BW ANTO ANT1
Mod. 64QAM 64QAM
Lowest CH 57.78 57.78
Middle CH 57.66 57.90
Highest CH 57.90 57.90
Mod. 256QAM 256QAM
Lowest CH 57.90 57.90
Middle CH 57.90 57.90
Highest CH 57.90 57.78
Mode FR1 n48 : OB BW(40 MHz) / CP-OFDM
BW ANTO ANT1
Mod. 64QAM 64QAM
Lowest CH 38.09 38.09
Middle CH 37.97 37.97
Highest CH 38.21 37.86
Mod. 256QAM 256QAM
Lowest CH 37.97 38.09
Middle CH 37.97 38.09
Highest CH 38.21 37.97
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG361223A

FR1 n48 / 100MHz / CP-OFDM

ANTO0-64QAM

ANT1-64QAM

Lowest Channel

Lowest Channel

Specrumz o [ (%)

Specinm2 & [ (%)

Ref Level 35.10 dom  Offset 9,10 d8 = RBW 1 M Ref Level 39.10 dém  Offset 9,10 db = RBW 1 M
45dE SWT  28.5ps @ VBW 3IMHz  Mode Auto FFT Att 45dE SWT  28.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
Mi[1] 11.91 dBm)| Mi[1] 9.59 dBm)|
a0 3.565270 GHz, 20 3.565270 GHz,
Oce Bw 97.539797395 MHz Oce Bw 97.829232996 MHZ|
20 20 d&
w VT ST R e ST TR ® F(NY WLV, PP YRy WL PV N PRy PV
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20 d } 1 20 d [
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-0 50
CF 8.6 GHz 691 pts Span 200.0 MHz CF 3.6 GHz 691 pts Span 200.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.56527 GHz 11.31 dBm M1 1 3.56527 GHz 9.50 dBm
T1 1 3.551085 GHz 6.81 dam Occ Bw 97.539797395 MHz T1 1 3.550796 GHz 7.11 dam Occ Bw 97.829232096 MHz
T2 1 2.54B625 GHZ 7.53 dBm Tz 1 3.54B625 GHZ 6.21 dBm

Ready

Ready

ANTO0-64QAM

ANT1-64QAM

Middle Channel

Middle Channel

Spectrum 2

Ref Level 35,10 dem

®
Offset 9,10 d8  RBW 1 MHz

Spectrum 2

Ref Level 46,10 dém

®|

Offset 16.10 d@ & RBW 1 MHz

4508 @ SWT  100ms ® YBW 3 MHz  Mode Aulo Sweep Att 45d8 @ SWT  100ms @ YBW 3 MHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
CZETEN] 13.63 dBm| Mi1] 1 dBm|
20 dom 3.601260 GHz] 40 dem 3.601260 GHz
Occ B 97.539797395 MHZ o de Occ Bw 97.829232096 MHZ
20 dém .
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CF 3.62499 GHz 691 pts Span 200.0 MHz CF 3.62499 GHz 691 pts Span 200.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function__| Function Result Type | Ref | Trc | X-value ¥-value |__Function | n Result
ML 1 3.60126 GHz 13.63 dbm [ 1 3.60126 GHz 13.55 dem
T1 1 3.576075 GH2 10.03 dBm oce Bw 97.539797395 MH2 T1 1 3.576075 GH2 10.06 dBm oce Bw 97.829232996 MH2
T2 1 3.673615 GHz 10.92 dbm T2 1 3.673905 GHz 10.65 dbm
L i )i Ready 4 L )i ] Ready

ANTO0-64QAM

ANT1-64QAM

Highest Channel

Highest Channel

Spectrum 2

®

Spectrum 2

®

Ref Level 3910 dim  Offset 9,10 dB @ RBW 1 M-z Ref Level 33.10 dim  Offset 910 0 @ RBW 1 MHz
Att 45d8 SWT 26.5uc @ VBW 3MHz  Mode auto FFT Att 45d3 SWT 26.5uc @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17 Max
mi[1] 12.65 dBm)| M1[1] 11.85 dBm)|
20 dBm 3.688470 GHz| 20 dBm 3.642450 GHz|
Occ By 97.539797395 MHz OceBw 97.250361795 MHz|
20 deémv 20 dBém
11
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CF 3.64998 GHz 691 pts Span 200.0 MHz CF 3.64998 GHz 691 pts Span 200.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | jon Result |
M1 1 3.68B47 GH2 12.65 dém M1 1 3.64245 GH2 11.85 dém
T 1 3.601065 GHz 3.23 dBm Occ Bw 97.530797395 MHz 1 1 3.601355 GHz 8.12 dam Occ Bw 97.250361795 MHz
T2 1 3.698508 GHZ 8.56 danm T2 1 3.698508 GHZ 6.53 dam
L J Ready 4 L J Ready i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG361223A

FR1 n48 / 100MHz / CP-OFDM

ANTO-256QAM

ANT1-256QAM

Lowest Channel

Lowest Channel

Spectrum 2z (®)

Spectrum 2

®

.10 dém  Offset 9.10 dB & RBW 1 MHz Ref Level 39,10 dém  Offset 9.10 dB & RBW 1 MHz
45d8  SWT 28.5p: @ VBW 3MHz  Mode Auto FET Att 45ds SWT  28.5p: @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
CZETEN] 12.06 dBm)| Mil1] 0.75 dBm|
30 dbm 3.592190 GHz| a0 o 3.558030 GHz|
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Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function__| Function Result Type | Ref | Trc | X-value | ¥-value |__Function | Function Result
ML 1 3.59218 GHz 12.06 dem [ 1 3.55603 GHz 10.75 dbm
T1 1 3.551085 GHz 7.27 dBm oce Bw 07.829232096 MHz T1 1 3.551375 GHz 7.76 dBm Oce Bw 07.250361795 MHz
T2 1 3.648915 GHz 7.23 dBm T2 1 3.648625 GHz 4.35 dBm
L )| Ready 4 L ] Ready o) 4

ANTO-256QAM

ANT1-256QAM

Middle Channel

Middle Channel

Spectrum 2z (®)

Spectrum 2

®

Ref Level 35,10 dém  Offset 9,10 di & RBW 1 MHz Ref Level 39,10 dém  Offset 9.10 dB & RBW 1 MHz
45d8  SWT 28.5p: @ VBW 3MHz  Mode Auto FET Att 45ds SWT  28.5p: @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
CZETEN] 11.51 dBm| Mil1] 13.08 dBm)|
30 dbm 3.632800 GHz| a0 o 3.639090 GHz|
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20 dém 20 T
1L, " ! 1 N
10 dam f“w R RN P Mﬁ 10 P T T T
| i 1 n i
104 ‘ ! 10 d J
: : 2 :
o L At i nm PRIV PR VRS P oA
-add
40 o -40 di
-s0 -s0
CF 3.62499 GHz 691 pts Span 200.0 MHz CF 3.62499 GHz 691 pts Span 200.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function__| Function Result Type | Ref | Trc | X-value ¥-value |__Function | Function Result
ML 1 3.6326 GHz 11.51 dBm [ 1 3.63300 GHz 13.08 dem
T1 1 3.576365 GHz 8.93 dBm oce Bw 07.250361795 MHz T1 1 3.576075 GHz 8.45 dBm Oce Bw 07.820233996 MH2
T2 1 3.673615 GHz 7.17 dBm T2 1 3.673905 GHz 9.02 dém
L i )i Ready 4 L )i ] Ready b 4

Highest Channel

Highest Channel

Spectrum 2z (®)

Spectrum 2
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Ref Level 35,10 dém  Offset 9,10 di & RBW 1 MHz Ref Level 39,10 dém  Offset 9.10 dB & RBW 1 MHz
Att 45d8  SWT 28.5p: @ VBW 3MHz  Mode Auto FET Att 45ds SWT  28.5p: @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max (@ 17k Mzx
CZETEN] 11.57 dBm| Mil1] 12.27 dBm)|
30 dbm 3.659820 GHz| a0 o 3.619300 GHz|
Occ B 97.829232996 MHZ OccBw 97.829232996 MHZ
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CF 3.64998 GHz 691 pts Span 200.0 MHz CF 3.64998 GHz 691 pts Span 200.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function__| Function Result Type | Ref | Trc | value ¥-value |__Function | Function Result
ML 3.65062 GHz 11.57 dbm [ 1 36193 GHz 12.27 dem
T1 1 3.601065 GHz 8.01 dBm oce Bw 07.829232096 MHz T1 1 3.601065 GHz 9.24 dBm Oce Bw 07.820233996 MH2
T2 1 3.696695 GHz 8.25 dém T2 1 3.696695 GHz 7.50 dBm
L i )i Ready 4 L )i ] Ready

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: WBKF2240

Page Number 1 AB9 of A131






